
Page 1 of 4 

CALAVERAS PUBLIC UTILITY DISTRICT 
506 W. St. Charles, Street San Andreas, CA 95249 

BOARD OF DIRECTORS MEETING: 3:00 PM 
February 14, 2023 

Richard Blood 
President of the Board 

Director Brady McCartney Director J.W. Dell ‘Orto  
Director Jack Tressler Director Steve McDermed 

AGENDA 

1. CALL THE MEETING TO ORDER

2. ROLL CALL OF DIRECTORS
a. President Richard Blood
b. Director Brady McCartney
c. Director J.W. Dell ‘Orto
d. Director Jack Tressler
e. Director Steve McDermed

3. PLEDGE OF ALLEGIANCE

Calaveras Public Utility District hereby provides notice that it will convene its regularly 
scheduled public meetings of the Board of Directors at the District Office. Due to space 
[...]
Highway 20 Realignment Pipeline - Browns Valley Irrigation District.  Project 

engineer for the design of approximately one mile of raw water pipeline to be 

relocated by Caltrans during the realignment of the Highway 20 near Smartsville, 

CA. Project included three Highway 20 crossings. The new HDPE pipeline was 

designed to replace those impacted by the Highway 20 realignment. Project included 

the development of traffic control plans, assistance with bidding, and providing 

engineering support during construction. Prepared As-built drawings.  

Sicard Pipeline Project – Browns Valley Irrigation District (BVID), Browns 

Valley, CA.  The objective of the project was to pipe approximately 10 miles of an 

open ditch system (Sicard Flat Ditch) to eliminate water loss from the ditch and 

improve service to customers. PBI developed a planning study to determine build out 

pipeline sizing and to identify preferred alignments. The project was broken up into 

6 phases and included a detailed construction sequencing plan as the construction 

had to occur during limited windows between October and April to avoid impacting 

the seasonal irrigation demands. The design included plan and profile design sheets 

and specifications for the construction of approximately 9.6 miles of new 48” to 24” 

pipeline.  The alignment included cross country, dirt roads, county roads and the 

existing ditch. 

Relocation of Water Lines for the I-80 Auxiliary Lanes Project – City of Roseville, 

CA.  The I-80 Auxiliary Lanes Project has three storm drain crossings that conflict 

with the City’s distribution water mains that will require relocation. PBI is developed 

the relocation plans for three conflicting water lines so they could be incorporated 

into the Caltrans contract documents for I-80 auxiliary lanes project.   

Foresthill Road Pipeline Replacement - Foresthill Public Utilities District, 

Foresthill, CA.  Project included the design of approximately one mile of 12” 

diameter water main in Foresthill Road to replace an old failing main. Included 

installation of new meters and service lines for approximately 35 homes. Design 

included existing utility location research and inclusion into the design along 

proposed pipe alignment. Design included applicable detail sheets, including pipeline 

appurtenances, trenching, and detailed tie-in plans. Included permitting coordination 



Ashley Smith, P.E. 

PETERSON . BRUSTAD . INC . 

 

with the Department of Drinking Water and Placer County. Project included bid 

support and construction management services.  

Keena-Bell Pipeline Replacement - Placer County Water Agency, Auburn, CA.  

Project objective was to replace and relocate a failing cross country water main and 

place within County and private roads. Ashley was the lead design engineer who 

provided design services for the installation of 2,400 ft of new 18” transmission line 

to replace an aging 14” pipeline. Project was mostly through private property and 

required reconnection of existing water services. Project included permitting 

coordination with the Department of Drinking Water and Placer County and public 

outreach to coordinate proposed improvements with property owners. Assisted 

PCWA with development of permanent and temporary construction easements. 

Ophir Road Pipeline Project - Placer County Water Agency, Auburn, CA.  PBI 

design lead who provided design services for the installation of 2,500 ft of new 12” 

transmission line. Completed design in less than three months, with aggressive 

compressed schedule, to allow new water service to a community with a failing well. 

Design included traffic control plans, Placer County encroachment permit, and 

coordination with Placer County. Project was funded by State and Federal drought 

related grants. 

Golden State Intertie and Pipeline - City of Folsom.  Project engineer for the 

feasibility study, design, and installation of 1,800 feet of pipe to connect Intertie 

pump station with the City of Folsom system. Required the coordination of Folsom, 

Easton, and intertie pump stations designed to tie the utilities of each together into 

the City of Folsom water system. Managed the whole process, including feasibility 

studies, designs, and as build designs. 

Larkfield Pipelines Project - California American Water.  Provided design and 

engineering support during construction for the Larkfield Pipelines Project. Services 

included: identify potential utility conflicts that may be located within the vicinity of 

the project, development of plans and specifications adequate for the construction of 

the Larkfield Pipelines, obtaining permits as identified, participate in the bidding 

process including: pre-bid walk through, response to question, and preparation of 

addendum.  Provided engineering support during construction.  

Crestridge Lane Pipeline Replacement - City of Folsom, Folsom, CA.  Developed 

plans and specifications of a new water pipeline that will replace a privately owned 

pipeline serving approximately 40 homes in a community built on a single parcel. 

Project included the design of approximately 2,000 lf of 8” water main in Crestridge 

Lane and the installation of new meters and service lines. Design required 

installation of individual water meters at each home which were originally served 

through one meter at the bottom of the parcel. The design also included the 

installation of a new sewer line to service the community. Provided construction 

management services for the installation of the pipelines and water meters. 

Isleton Distribution System Improvements - California American Water.  

Established methods required to abandon in-place water pipes in levee. Designed 

plans and specifications for the construction of new pipelines and water service 

connections through levee. Coordinated and supported permitting efforts with 

descriptions and figures to obtain all necessary permits. Provided engineering 

support during bidding and construction. 

Ebbetts Pass Reach 3A Pipeline Technical Review and Hydraulic Modeling 

Project - Calaveras County Water District.  Assisted the District with development 

of the project design including: project deliverables, plans, specifications, and cost 

estimate. Updated and utilized the Innovyze InfoWater hydraulic model of water 

system to develop the construction sequencing plan. Provided evaluation of several 



Ashley Smith, P.E. 

PETERSON . BRUSTAD . INC . 

 

miles of Ebbetts Pass transmission mains to prioritize improvements by reach – each 

reach varied in length from one to five miles.  

Trussel Plant Offsite Improvements Project - Golden State Water Company.  

Project engineer for the planning and design to provide piping for drainage of surface 

runoff and well water discharge, provide water main connection to existing main in a 

residential street, design construction of street improvements, and conduct permitting 

and right-of-way support. 

WATER TREATMENT  

Copper Cove Water System Improvements – CCWD, San Andreas, CA. 2022 – 

Present. PBI is providing design services for a series of high-profile capital 

improvements to the Copper Cove Water System. Providing tank condition 

assessments followed by tank rehabilitation design for existing .3MG clearwell and 

.3MG and .75MG B Zone tanks. Additionally, providing design services to construct 

a new, second clearwell near the existing clearwell which will be equipped with 

cathodic protection. Providing design for new .5 MG steel tank to replace existing 

.3MG redwood tank. The new .5MG steel tank will also be equipped with cathodic 

protection. Providing assessment of .75 MG steel tank and identifying improvements 

needed along with associated costs. Design services include mechanical, electrical, 

and instrumentation components of three existing booster pump stations. Designing 

new control building to house to house pumps and motor controls. Project also 

includes design of new 20” transmission main, permitting services, right-of-way, 

utility coordination, and bid support services.  

Coloma WTP Filter Backwash Improvement project – Golden State Water 

Company, Rancho Cordova, CA. 2021 – Present.  Project Manager for the design of 

improvements to the filter backwash process at the Coloma Water Treatment Plant 

(WTP) by connecting the filter backwash to system water. Connecting the filters to 

system water for backwash will allow the existing Coloma WTP effluent pumps to 

operate more efficiently and to maintain more consistent production and pressure 

from the Coloma WTP. The services requested include preparation of design plans, 

technical specifications, bid assistance, submittal review and engineering support. 

Alta Water Treatment Plant Phase II and Phase III - Placer County Water 

Agency, Alta, CA.  Project engineer for the design, review, and cost estimate of the 

second and third phases of improvements at the Alta WTP to increase capacity. 

Phase II design improvements included: Increase raw water pumping capacity to 

match the filter capacity, improve raw water pump performance at low flows, 

provide screening upstream of the raw water pumps, replace the influent strainer and 

filter effluent propeller flowmeter, replace the plant water pump suction piping, and 

replace the standby generator and automatic transfer switch, Provided construction 

oversight in both the office and the field, reviewing the submittals and supplying as-

built drawing for the construction. Phase III design improvements included: 

replacing and upsizing pumping equipment by replacing the existing submersible 

pumps with two new units capable of meeting a firm capacity of 355 gpm to the 

WTP and replacing the existing pump station strainer with a screen or strainer to 

prevent moderate to fine debris from entering the pump station. 

Ione Water Treatment Plant Expansion Project - Amador Water Agency.  PBI 

reviewed prior studies and system information. Prepared alternatives evaluation for 

expansion of WTP to provide additional treatment capacity and to provide a 

redundant filter per a request from CA Department of Public Health (CDPH). Due to 

site constraints of the Ione WTP, expanding the existing clarifiers is not feasible. 

Therefore, new high rate clarifiers were designed to maintain the WTP’s 

classification as a “conventional” water treatment facility (flocculation, clarification, 



Ashley Smith, P.E. 

PETERSON . BRUSTAD . INC . 

 

and filtration). PBI developed plans and specifications for expanding packaged WTP 

capacity from 4 mgd to 6 mgd. 

Buckhorn Water Treatment Plant Disinfection Byproduct Improvements Project - 

Amador Water Agency.  Project Engineer for the preparation of preliminary design 

criteria. Engineering design services to provide separation of the inlet and outlet at 

Tank A to reduce water age in the tank. Engineering design services to add ACH 

feed and storage system for coagulant addition and improve TOC removal. Provided 

alternative analysis to develop plans for installation of plate settlers in combination 

with the installation of drying beds. 

Tanner Backwash Recycling Project – Amador Water Agency (AWA), Sutter 

Creek, CA.  Amador Water Agency desired to eliminate backwash waste discharge 

from its Tanner Water Treatment Plant (WTP) by clarifying and recycling 

wastewater from the plant backwash process. The goal of the project was to 

implement a backwash recovery scheme to separate the recyclable water from the 

concentrated sludge stream and remove entrained solids so that wastewater does not 

leave the site. PBI was responsible for developing plans and specifications for 

backwash recycling and sludge dewatering improvements. Produced a plan for low-

cost sludge dewatering process and revised control strategy to allow concurrent 

backwash/flush and treatment operations.  

WATER STORAGE AND PUMPING 

Water Supply Project – Northern California Tribe.  The first task for this project 

was the preliminary and 30% design of a floating intake and approximately 1.2 miles 

of water transmission main. The preliminary design report confirmed design criteria 

and identified recommended improvements. The 30% design was completed and a 

construction cost estimate was provided to the Tribe for the proposed improvements. 

Project includes the design of a 30,000 gallon/day water treatment plant, two water 

storage reservoirs (approximately 500,000 gallons each), one break tank, and one 

clearwell. The sizing of these facilities will be based on updated water demands and 

allow for the preparation of a preliminary design report to determine the design 

criteria for this project. Additionally, PBI will investigate the viability of pumping 

groundwater to the Tribal property in order to meet its immediate needs for drinking 

and fire suppression water until the planned Water Supply Project becomes on-line. 

An assessment will be made of the viability of utilizing the Tribe’s existing wells 

and if necessary, design, permit, and locate additional wells including recommending 

the location for drilling additional wells and integrating the new wells into the 

existing water distribution system. An assessment will also be made of the general 

condition, water quality, and capacity of existing wells. Project includes permitting 

support for new and/or refurbished wells. 

Reservoir 1 Storage Analysis – El Dorado Irrigation District (EID), Placerville, 

CA. 2021 – Present. Project Manager responsible for performing a storage 

evaluation of the District’s service area utilizing the District’s InfoWater models for 

all modeling efforts. Project includes evaluating current storage status and reviewing 

current system and operational status, and identifying limiting characteristics in the 

current system including reservoir sizing and water quality analysis. The evaluation 

will take into account both operational modes and utilizing a reservoir for both 

storage and treatment process. Using master plan future demand to create final 

models with projected demand information and final storage evaluation.  

Colfax Twin Tanks Overflow – Placer County Water Agency, Auburn, CA.  PBI 

managed the design of plans and alternatives analysis to reroute the water storage 

tanks overflow pipeline to alternative destination. 



Ashley Smith, P.E. 

PETERSON . BRUSTAD . INC . 

 

Easton Booster Pump Station & Pressure Reducing Stations – City of Folsom, CA, 

2014.  Developed plans and specifications for three elements necessary to support 

the future Aerojet developments of Easton Place, Glenborrow and possibly others. 

The recommended improvements for the project included: a Booster pump station to 

supply water from the City’s Pressure Zone 1 to the Glenborough Project as well as 

providing fire flow and two PRV Stations. Project included utility coordination, 

environmental services and bid support service.  

Arden Intertie and Booster Pump Station Project – California American Water 

(Cal Am), Sacramento, CA. 2017 - 2019. In order to supplement diminishing water 

supply in California American Water’s (Cal-Am) Arden System during peak 

demands, an inter-tie with the Sacramento Suburban Water District’s (SSWD) 

adjacent distribution network has been deemed necessary. PBI provided design to 

construct a distribution booster pump station to connect to the existing inter-tie 

which has been constructed. The booster pump station will provide supply reliability 

and adequate pressure under peak demand conditions. Project included a concrete 

masonry building, three booster pumps, piping and electrical work to connect new 

booster pumps to existing distribution system. 

Gold Village Drought Resiliency Project –Yuba County.  PBI provided well 

investigation and testing of four wells. Developed a feasibility study to assess the 